


TABLE OF CONTENTS

Page No.
GENERAL INSTRUCTIONS 1—2
SWITCH ADJUSTMENTS 3
NO. 622—LAGUNA RACER 4—5
STEERING WHEEL ASSEMBLY 6—7
GEAR SHIFT ASSEMBLY | 8—9
ACCELERATOR PEDAL ASSEMBLY 10—
FLUORESCENT FIXTURE ASSEMBLY 12—13
FRONT DOOR ASSEMBLY 14—15
TRANSFORMER BOARD ASSEMBLY 16—17
ADDITIONAL PARTS LIST 18
GAME BOARD COMPONENTS LAYOUT 19—20
MOTHER BOARD COMPONENTS LAYOUT 21
POWER SUPPLY COMPONENTS LAYOUT 22

MONITOR SCHEMATIC 23



GENERAL INSTRUCTIONS FOR “LAGUNA RACER”

INSTALLATION:

1. Remove shipping cleats located on the bottom of the cabinet.

2. Install 4 provided leg levelers to bottom of cabinet and level cabinet.

3. The power is controlled by a switch located on top of the cabinet. Plug into A.C. only, 115
volts, 60 cycles. In low line areas (105 volts or less) a boost in the output voltage of the trans-
former may be obtained by removing the wire from the 115 volt tap of the transformer and re-

wiring to the 115 volt position.

VOLTAGE CONTROL POT:

Located on Power Supply Board (P.C. 0080-00904D) and is preset at the factory. This pot should
not be tampered with unless the factory Service Dept. is contacted.

MASTER VOLUME CONTROL:

Located on Game Logic Boards (P. C. A084-90700-A622 or A084-30700-B622) and may be varied
as desired. To increase all volumes, rotate pot clockwise. Clockwise direction defined as viewed

from pot face.

COIN, TIME AND EXTENDED PLAY ADJUSTMENT SWITCHES:

Located on Game Logic Boards (P. C. A084-90700-A622 or A084-90700-B622) and may be ad-
justed as indicated on separate instructions located in back box area.

WARNING

THIS GAME MUST BE GROUNDED. FAILURE TO DO
SO MAY RESULT IN DESTRUCTION TO ELECTRONIC
COMPONENTS.

MIDWAY MFG. CO. 10750 W. GRAND AVENUE FRANKLIN PARK, [LLINOIS 60131

PAGE 1



STEERING, ACCELERATOR AND SHIFT ALIGNMENT AND TEST PROCEDURES:

Place test switches 7 and 8 (located on Game Logic Boards P.C. A084-30700-A622 or A084-90700-
B622) in test position (switch 7 on, switch 8 off.) Energize tilt switch to make alignment
pattern appear.

1. STEERING ALIGNMENT:
With the steering wheel at rest, align steering object dot B’ with steering alignment dot “A”.
This is accomplished by loosening 2 set screws on the steering pot, then rotate it as positions of
dot “A” and “B" indicates. Tighten set screws. See sketch below.

2. ACCELLERATOR ADJUSTMENT:
To adjust accellerator travel, loosen 2 set screws on accellerator pot. With the accellerator
pedal at rest, rotate pot to align accellerator indicator “C" with position “0” of accellerator
range "’D"”. Tighten set screws; depress accellerator fully. The accellerator indicator should
sweep from the first to last position of accellerator range “D*’. See sketch below.

3. SHIFT SWITCH TEST:
To check shift switch, place shift in “Lo” position. If wired properly, shift position indicator
“E" will read “Lo”. Shift to ""Hi" position. Shift position indicator wilf read “Hi”. If the
switch is defective, the shift indicator will always read “Hi"”’. See sketch below.

4. COIN SWITCH TEST:
Depress coin switch. Coin switch indicator “F" will read “ON". Release coin switch. Coin
switch indicator “F"" will read “OFF". If coin switch is shorted, the indicator will read “ON"
regardless of switch position. If coin switch is open, the indicator will read “OFF’’ regardless
of switch position. Place adjustment switches in original positions. Energize tilt switch to
condition game to play mode.

'-‘ CENTER LINE

’ STEERING OBJECT DOT "B”

STEERING ALIGNMENT
DOT "A"
INDICATOR | SWEEP

TTTITTTTTITITTT e
O

. SHIFT POSITION COIN SWITCH
O3 INDICATOR “E” J INDICATOR *F*

\/-——— INDICATOR “C”

‘0" POSITION

PAGE 2



SW. 1
ON
OFF
ON
OFF

SW. 3
ON
OFF
ON
OFF

SW. 5
ON
OFF
ON
OFF

SW. 7
ON
OFF
ON
OFF

SW. 2
ON
ON
OFF
OFF

SW. 4
ON
ON
OFF
OFF

SW. 6
ON
ON
OFF
OFF

SW. 8
ON
ON
OFF
OFF

ADJUSTMENT SWITCHES

METHOD OF PLAY

TIME

EXTENDED PLAY

PLAY — TEST

1 COIN 1PLAY

1 COIN 2 PLAYS
2 COINS 1PLAY
2 COINS 3 PLAYS

45 SEC. PER PLAY
60 SEC. PER PLAY
75 SEC. PER PLAY
90 SEC. PER PLAY

EXTENDED PLAY AT 350
EXTENDED PLAY AT 400
EXTENDED PLAY AT 450
EXTENDED PLAY AT 500

PLAY MODE

RAM/ROM TEST

*STEERING, SHIFT, GAS TEST
NO EXTENDED PLAY

*FOR ADJUSTMENT PROCEDURES SEE GENERAL INSTRUCTION SHEET.

PAGE 3



NO. 622 — LAGUNA RACER — PICTURE

L S
3 . <
z
2
‘4\

. o

%
. .

10

11

PAGE 4

12

s TEEER PLRING W setne 4
35 2 &4 wils 3
4
" '
, 5&*
o " ,' J
T 4 ]
Ea 'gw
P
SEEep
J Shery
Fivisy,
e
g
! i
I -
%
Y
%
Ei
1
L

M/OWAY MFG. CO.

A BALLY COMPANY



NO. 622 - LAGUNA RACER - PICTURE
ORDER BY PART NUMBER ONLY

ITEM| PART N© DESCRIPTION
1 | 0622-00900-01SC | DISPLAY PLEX
2 | 0537-00903-3100 | CYCOLAC EDGING
3 | 0537-00903-1800 | CYCOLAC EDGING (2 REQ'D.)
4 | 0537-00138-0000 | GLASS LIFT BRACKET
5 | A622-00003-0000 | CONTROL PANEL ASSY.

00~ O

10
11
12

0017-00102-0019

0017-00104-0014
0017-00103-0018
0610-00013-0000
0569-00001-00GR
0549-00128-0000
0017-00003-0161
0017-00041-0576
A090-00020-00GR
0090-00002-02GR
0017-00102-0048
0017-00103-0026

0017-00003-0189
0017-00101-0637
0161-00100-0000
0017-00103-0061

0017-00009-0033
A161-00002-0000
3000-17155-0000
0592-00104-0100
0592-00104-0200
0017-00104-0022
0017-00101-0028
0623-00011-0000
0622-00903-0000
0622-00105-0000
0017-00101-0018
0622-00904-0000
0622-00905-0100
0622-00305-0200
0622-00901-0000

1/4-20 x 1-1/2 NICKEL PLATED
CARRIAGE BOLTS (8 REQ'D.)

1/4 1.D. PERIPHERY WASHER (8 REQ'D.)

1/4-20 HEX NUT (8 REQ'D.)

ACCELERATOR PEDAL ASSY.

SPEAKER BEZEL ASSY.

SPEAKER GRILL

SPEAKER

SPEAKER GASKET

FRONT DOOR ASSY.

FRONT DOOR FRAME

LEG LEVELERS (4 REQ'D.)

LEG LEVELER NUTS (4 REQ'D.)

NOT SHOWN LIST
23" MOTOROLA MONITOR
#8-32x 1 CARRIAGE BOLTS (4 REQ'D.)
T.V. MOUNTING WASHER (4 REQ'D.)
#8 - 32 HEX NUT - SEM LOCK -
(4 REQ'D.)
BASSICIC CLAMP (3 REQ'D.)
DAG SPRING ASSY.
GROUND STRAP
CHASSIS MOUNTING BRKT.
CHASSIS MOUNTING BRKT.
STEEL WASHER (4 REQ'D.)
#8 x 3/4 HX. HD. BLK. S.M.S. (6 REQ'D.)
GLASS LOCK BRKT. (2 REQ'D.)
MIRROPANE MIRROR - 24-3/4" x 32-5/8"
MIRROR RETAINER BRKT.
#6 x 3/4 HEX. HD. BLK. S.M.S. (6 REQ'D.)
BACKGROUND SCENERY
SIDE PANEL SCENERY - RIGHT
SIDE PANEL SCENERY - LEFT
TUBE MASK

M/OWAY MFG. CO.

PAGE 5



ANVYdWOD A1vE v

00 94N AVMAIN

"ASSY T33HM INIH3IILS — H3IVH YNNIV — 229 "ON



NO. 622 — LAGUNA RACER — STEERING WHEEL ASSY.

ORDER BY PART NUMBER ONLY

iTEM

PART N¢

DESCRIPTION

S T S G T Y
WCOONOOOTPWN=aOODOWOOSNOOOD P WN -

NN
-0

NN NN
TP W

0017-00007-0045
0017-00104-0054
0010-00582-0000
0610-00015-0000
0622-00106-0000
0622-00107-0000
0610-00129-0000
0017-00100-0087
0063-277DX-1GFX
0591-00105-0010
0591-00003-0000
0017-00101-0308
0017-00100-0031
0017-00101-0555
0610-00110-0000
0610-00906-0000
0017-00103-0018
0017-00104-0014
0610-00008-0000

0610-00016-0000

0017-00102-0019

0610-00007-0000
0552-00119-0000
0610-00111-0000
0610-00006-0000

0017-00009-0418
0017-00102-0002
0610-00114-0000
0010-00242-0000
0017-00042-0097
0622-00010-00SC
0622-00010-0000

1/8 x 1-1/4 COTTER PIN
FLAT WASHER
COMPRESSION SPRING
CLUTCH WASHER & BUSHING ASSY.
STEERING WHEEL GEAR
NYLON CLUTCH WASHER
CLUTCH WASHER
7/8 "E" - RING
25K - POT
POT - LOCATOR
SHAFT & GEAR SUB ASSY.
#8-32x 3/16 SET SCREWS (2 REQ'D.)
“E" - RING
#6 x 5/16 HEX. HD. S.T.S. (7 REQ'D.)
RUBBER PAD BRACKETS (2 REQ'D.)
RUBBER PADS (2 REQ'D.)
1/4 - 20 HEX NUT (4 REQ'D.)
PERIPHERY WASHER (4 REQ'D.)
MAIN MTG. BRKT. SUB ASSY.
FRONT MOUNTING PLATE ASSY.
CARRIAGE BOLTS- 1/4-20 x 1-1/2
(4 REQ'D.)
BRACKET & POST SUB ASSY.
STEERING POST SHIELD
NYLON WASHER (2 REQ'D.)
SHAFT & HUB ASSY. TO
STEERING WHEEL
NOT SHOWN LIST

STEERING WHEEL

1/4-20x 1/2 SLOT HEX H.M.S. (3)

SPRING BRACKET

CENTERING SPRING

NYLINER - 8L2FF

SCREENED CONTROL PLATE

STEERING WHEEL UNIT ASSY. -
COMPLETE

M/IDWAY MFG. CO.

PAGE 7



PAGE 8

NO. 622 - LAGUNA RACER — GEAR SHIFT ASSY.

AAAAAAAAAAAA



NO. 622 — LAGUNA RACER — GEAR SHIFT ASSY.
ORDER BY FPART NUMBER ONLY

ITEM| PART N©° DESCRIPTION
1. | 0017-00009-0386 | KNOB
2 | 0017-00102-0019 | CARRIAGE BOLTS 1/4-20x 1-1/2 (4 REQ'D.)
3 | 0591-00902-0000 | SLIDE
4 | 0017-00102-0065 | 5/16x 18 x 3/4” LONG SOCKET HD. CAP
SCREW (2)
5 | 0017-00101-0510 | #4-40x 1/2 PAN HD. M.S. (2 REQ'D.)
6 | 0017-00032-0006 | MICRO SWITCH
7 | 0588-00911-0000 | INSULATOR
8 | 0610-00123-0000 | SWITCH MOUNTING BRACKET
9 | 0610-00001-0000 | CONTROL HOUSING WELDING ASSY.
10 | 0544-00907-0000 | RUBBER BUMPER (2 REQ'D.)
11 | 0017-00042-0021 | NYLINER (2 REQ'D.)
12 | 0017-00101-0598 | #8-32x5/16 HEX HD. S.T. M.S. (4 REQ'D.)
13 | 0017-00101-0593 | #8-32 x 1/4 PAN HD. M.S. SEMS (7 REQ'D.)
14 | 0591-00127-0000 | “U” BRACKET
15 | 0610-00102-0000 | REARING SUPPORT PLATE
16 | 0610-00009-0000 | BRACKET & PLATE ASSY.
17 | 0017-00104-0014 | PERIPHERY WASHER (4 REQ'D.)
18 | 0017-00103-0018 | 1/4-20 HEX NUT (4 REQ'D.)
19 | 0591-00702-0000 | SPRING ROLLER
20 | 0017-00100-0015 | “E" RING
21 | 0610-00703-0000 | GEAR SHIFT ROD
22 | 0610-00704-0000 | PIVOT BUSHING
23 | 0017-00101-0720 | #10-32 x 3/4 LOCKING SOCKET
CAP SCREW
24 | 0010-00227-0000 | TORSION SPRING

0610-00010-0000

GEAR SHIFT ASSY.— COMPLETE

M/DWAY MFG. CO.

PAGE 9



NO. 622 — LAGUNA RACER — ACCELERATOR PEDAL ASSY.

s

M/DWAY MFG. CO.
PAGE ].O A BALLY COMPANY



NO.622 — LAGUNA RACER — ACCELERATOR PEDAL ASSY.

ORDER BY PART NUMBER ONLY

ITEM| PART N©° DESCRIPTION
1 [ 0610-00112-0000 | ACCELERATOR PEDAL COVER
PLATE (1)
2 | 0063-277DX-1GFX| 25K POT (1)
3 | 0610-00004-0000 | MOUNTING BRACKET ASSY. (1)
4 | 0017-00100-0050 | “E" RING (FOR POT GEAR) (1)
5 | 0583-00723-0000 | GEAR (1)
6 | 0017-00101-0308 | #8-32x 3/16 SOCKET SET SCREW (2)
7 | 0610-00003-0000 | GEAR & LEVER ASSY. (1)
8 | 0010-00228-0000 | SPRING (1)
9 | 0011-00100-0500 | STUD (1)
10 | 0017-00103-0011 | #10-32 LOCK NUT
11 | 0610-00002-0000 | ACCELERATOR PEDAL & HINGE ASSY.
12 | 0017-00101-0597 | #8 x 5/16 HEX HEAD S.T. SCREW (8)
13 | 0610-00116-0000 | CONTROL MTG. BRKT. (1)
14 | 0017-00041-0015 | RUBBER BUMPER (1)
15 | 0017-00100-0031 | “E"” RING

0610-00013-0000

ACCELERATOR PEDAL UNIT COMPLETE

M/IDWAY MFG. CO.

PAGE 11



NO. 620 — LAGUNA RACER — FLUORESCENT FIXTURE ASSY.

() ©) & @

M/IDWAY MFG. CO.

PAGE 12



T e

NO. 620 - LAGUNA RACER — FLUORESCENT FIXTURE ASSY.

ORDER BY PART NUMBER ONLY

ITEM

PART N@

DESCRIPTION

O 00O ~NOO T B W N —

1
12
13

14
15
16

0017-00003-0110
0017-00021-0005
0017-00031-0015
0017-00101-0521
0017-00021-0078
0605-00007-0000
0017-00021-0096
0017-00003-0026
0017-00101-0593

0017-00021-0079
0017-00003-0019
0017-00101-0528
0017-00101-0017

0605-00910-0100
0605-00910-0200
0017-00041-0013
0605-00010-0000

24" FLUORESCENT LAMP

FLUOR. LOCKS (2 REQ'D.)

LAMP HOLDERS (2 REQ'D.)

#5-40 x 3/8 BINDER HD. M.S. (4 REQ'D.)
BRASS FLUOR. TERM

FLUORESCENT BRKT. ASSY.

2 TERMINAL JACK - FEMALE
BALLAST

#3 - 32 x 1/4 PAN HD. EXT. S.M.S.
(2 REQ'D.)

STARTER HOLDER

STARTER

#5-40x 3/4 R.H. M.S. (2 REQ'D.)

#6 x 1/2 HEX. HD. W/W BLK. S.M.S.
(4 REQ'D.)

REFLECTOR STRIP-21-1/4" LONG
REFLECTOR STRIP - 24-1/2” LONG

GROMMETS (2 REQ’'D.)
FLUORESCENT ASSY.- COMPLETE

M/ODWAY MFG. CO.

PAGE 13



NO. 622 — LAGUNA RACER — FRONT DOQR ASSY.

=
o
=
o
o < .
QDLLI
o= =
L <
20 5
— L
O N e
ULLI<
S x5
) <
< o ©
=
>EX
L'Li;i‘:n:
==
O —< O
=2 = > >

M/IOWAY MFG. CO.
P A G E 14 A BALLY COMPANY



NO.622 — LAGUNA RACER — FRONT DOOR ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART N© DESCRIPTION
1 | 0090-00902-0000 | DRESS PLATE
0090-00902-0100 | DRESS PLATE (W/0 PRESS BUTTON TO
START GAME)
2 | 0017-00101-0552 | 6-32 x 1/4 CARRIAGE BOLT (2)
3 | 0090-00117-0003 | COIN ENTRY PLATE (25¢)
4 | 0090-00906-0000 | PLASTIC STARTBUTTON
5 | 0010-00007-0000 | COMPRESSION SPRING
6 ( 0090-00013-0200 | DOOR ASSY.DOUBLE ENTRY
7 | 0017-00005-0050 | DOOR LOCK & KEY WITH SCREW &
NUT
8 | 0090-00002-02BR | DOUBLE DOOR FRAME
9 | 0017-00005-0041 421 N.S. CAM
10 | 0090-00901-0000 | DOOR SWITCH
11 | 0090-00126-012N | SWITCH BACKUP PLATE
12 | 0017-00101-0528 | 540 x 3/4” LNG. M.S.
13 | 0090-00903-0040 | 25¢ WINDOW
14 | 0090-00143-0000 | COIN PLEX RETAINER
15 | 0017-00104-0002 | SPLIT LOCK WASHER
16 | 0017-00007-0019 | KEY HOOK
17 | 0017-00103-0005 | 6-32 HEX NUT
18 | 0090-00010-0000 | SW.PLATE & OILLITE ASSY.
19 | 0017-00100-0018 | “E” RING
20 | 0090-00131-0000 | SWITCH
21 | 0090-00104-0000 | TOP & BTM. COIN CHUTE W/BRKT. ASSY.
22 | 0017-00101-0598 | 8-32 x 5/16 SCREW
23 | 0010-00181-0100 | SPRING
24 | 0090-00129-0000 | PIVOT POST
25 | 0010-00134-0000 | SPRING
26 | 0090-00008-0000 | ACCEPTOR FRAME ASSY.
27 | 0093-00155-0000 REJECTOR LEVER
28 | 0017-00100-0012 | “E” RING
29 | 0093-00151-0000 | COIN GUIDE MTG. BRACKET
30 | 0090-00005-0000 | COIN GUIDE ASSY.
31 0017-00101-0555 6-32 x 5/16 SCREW
32 | 0017-00005-0039 COIN SWITCH
33 | 0010-00557-0025 | TRIP WIRE
34 | 0017-00007-0132 | PUSH-ON RING (BIK)
35 | 0017-00101-0507 | #4-36 x 3/4 SCREW

M/IDWAY MFG. CO.

PAGE 15



NO. 622 — LAGUNA RACER — TRANSFORMER BOARD ASSY.

!

s

e

l

/.
oAt
i

&

g

L] J
V= Yk

I

M/IDWAY MFG. CO.
PAGE 16 A BALLY COMPANY



NO. 622 — LAGUNA RACER — TRANSFORMER BOARD ASSY.

ORDER BY PART NUMBER ONLY

ITEM| PART N° DESCRIPTION

1 | 0OMT-0058A-0000 | TRANSFORMER - 60 CYCLE OR
00MT-0059A-0000 | TRANSFORMER - 50 CYCLE - FOREIGN

2 | 0017-00101-0025 |#8 x 1/2 SLOT HEX HD. S.M.S. (2 REQ'D.)

3 | 0017-00101-0692 |#8-32x7/8 CARRIAGE BOLTS (2 REQ'D.)
0017-00103-0008 |#8 - 32 HEX NUT (2 REQ'D.)

4 | 0031-00001-0000 | TERMINAL STRIP ASSY.

5 | 0618-00122-0000 | FISHPAPER SHIELD

6 | 0017-00101-0017 |[#6 x 1/2 HEX. HD. S.M.S. (6 REQ'D.)

7 | 0720-00001-0000 |FUSE BLOCK ASSY.

8 | 0017-00101-0030 |#8x 1" HEX HD.WOOD SCREW

(4 REQ'D.)

M/DWAY MFG. CO.

PAGE 17



NO. 622 — LAGUNA RACER — ADDITIONAL PARTS LIST
ORDER BY PART NUMBER ONLY

A622-00007-0000
0017-00003-0102
0622-00101-0000
A622-00004-0000
A622-00005-0000
0622-00103-0000
0017-00101-0628
0017-00104-0022
0017-00103-0008
0605-00107-0000
0017-00003-0052
0017-00031-0002
A084-30000-8622
A084-90700-B622
A622-00008-0000
0017-00101-0517
A622-00012-0000
0080-00904-D000
0567-00003-0100

0567-00003-0200
0623-00906-0100

0623-00906-0300
0017-00101-0025

ITEM| PART N©° DESCRIPTION
0017-00009-0009 | TURN BUTTON (2 REQ'D.)
A622-00006-0000 | UPPER BACK DOOR ASSY.

LOWER BACK DOOR ASSY.
COUNTER METER - ON COIN DOOR
COIN BOX
COIN BOX COVER ASSY.
COIN BOX GUIDE BRKT. ASSY.
COIN BOX GUIDE BRKT.
#8-32 x 3/4 CARRIAGE BOLTS (4 REQ'D.)
STEELWASHER (4 REQ'D.)
#8 - 32 HEX NUT (4 REQ'D.)
FISHPAPER BARRIER

LAMPS (5 REQ'D.)
SOCKETS (5 REQ'D.)
MOTHER BOARD ASSY.
GAME BOARD ASSY.
MOTHER & GAME BOARD ASSY.
#5-40 x 1/4 PAN HD. M.S. (8 REQ'D.)
TRANSFORMER BOARD ASSY.
POWER SUPPLY BRD.
P.C. MTG. BRKT. ASSY. -

RIGHT HAND
P.C. MTG. BRKT. ASSY. -

LEFT HAND
P.C. SUPPORT BRKT. - 12" (3 REQ'D.)
P.C. SUPPORT BRKT. - SMALL (2 REQ'D.)
#8 x 1/2 HEX HD. WOOD SCREWS

(14 REQ'D.)

PAGE 18

M/DWAY MFG. CO.




PAGE 19

g 104 w0 |
-t |t o] zw._
w52 IOy i o] CEearTl TSI
- - awoﬂ»......oou: .
we =i _H% ; 730 S wrrs r<] AN —
. o
G2 OlL3Im "
i) 1] (T-Tm| w0 =2 T R o
01562 [«[}114 o152 o1ss2 Geve riive %(0va)) Doz Ty TS| el O e
| s Caorzy) % ]
|y Qrse]
-y |5 L M&J_m_ﬁ .:..%mmﬁ% _\lﬂ_ uum“®
e R 7T B C R o
“ACO1 Wy 9d 022  ym ..w.
o CEL [’ %z ]
e T ]
(71} CLive Selws Siive rive riive AHOva ID06E W1 g 310v@)| [ W& ]
NO || za ] LA i
e e 0 1o e e i o] [T3] %79 0 .:.W_M/\oH_ a“.;xE Ouuu.
AOC)  —-
o] A9t 8] IN2 <D
RIS ¢ AR SR e
NO ———440 O @ MOEE
msw_u e [v (7e o] a8
vu ) asz A 1]
31371 €Sive €6ivs 397} HLIMS 2rve om._,O mzw_.© i O |hogew a:... Nasz
7a | 3 (- s
T o - S U™
‘e 0 [ e [y | [T | L] m”W“ [CetesnT] [C6ze_] ! ﬂm
Cuy AR INYL UNYL Aol
B — W i X ]
s,nmu . e ynoil C Y 2 e
— “ =] = YA
- o [sean o A = N e LIEWT
191%, = L117] Cuo%] 1912 a5, 0w Caid [y 3 V| 2w (o ~ .
e o Ge? ] 25 o] =L o] T o sssaN| T imcoyl* o)
ant wed wi IR 1® Sivora)
] | | o] Usa ] —r O] () u@u a>
e T o @Hw E .>..wm:.u<.3m. SOMN2 >muu&_
E1] l®+ o) imm.“h_ [POOPAI
= = IR ¥IDVY VNNOVT D901 IWVO 7 X S—
ZZ9vV-00£06¥v80V'D'd
v g 2 a 3 E| 9 H r




- 1+ = iid
[T ¥
€3 [y ] CowiT o b=
- — - e V) A
Cowi] _Hﬁ“w%wﬂ Oo%0 Iomen [we) D mzw s
E N T -y - WO
G 7 2550 X v o C53ar ] _Dﬁ o
wwwww r olss2 o15s2 Sllve vilvL 210vQd Looez | coeewn|  FESL] [xcti ] possm| CON%
[ 1. sl B [ e o Sor
=il e
Cxi Coerm o) @Eﬁ
>$mv%:. M. Oo.o ﬂU _ﬁu_ @
R ] . Ha g o]
5 oI s Bl
|
ova3 bosewt], P T o000 Coar]|
b O ] 3] Adl [ -
____ie 1® Frigd [ 1 AT,
R oz %ﬂ_ Cusei T
o = .o 0
" smm_.m..oq o oy e
s o ezl ] ) W,ﬂuu [
&S — ] = &6‘ _
O | Homs O 2 @ Cie o] )
[T | ] R O w:_o.o
" [ 2 t Lxz
7o) [eemw ] on] (]
Bt 01 W 7Y yea) Hy1in o hu L
PLEN AL, Sco_m..v_o ] w5 o @ o]
e Coenrs) oD e e
& = 3T | | red Bt »
o] |SssaN "1 | roo g ou.m. oveeon|  waawar
oo 19 a0z - 19192 HMW. c2ivL . = o] _ .l LEW
ng2,
ﬂ.»w ﬂm Nw e =] I [wieni ] . Cwer] o] SSS3IN - @ + [ ]
] m% o Cusd Coee] T, T ] .u.:M_W_uQ B’ €D = =5 O]
==~ B @ ) oW i RO!
% i -k ATZMID PN
3
[ — ¥3IDVY YNNOVT DIDO0T IWVYD
2299°00££06Y80V 'O'd
g 2 a 3 4 9 H r

PAGE 20



<.,

e

o0 EP) ROM

O

S

-

LLIO
S

Lo

Q.

e

I

S

(P) ROM

+OI

&)

E(P) AOM

+©I
(P) ROM

&)

E(P) ROM

+Oi

E(P) AOM

&

(PYROM
+OI

(P) ROM

o\ M < g (o) N~ >
LK LK )
_d bruiss|  praina|Q prues|  D7474|Q Pruss bri0a
o]
§ ) S)
brocd & 9  brod
P?HISB pazie ﬁ?%ao F'(Wq 4O 90073&03? 7400
&) B |
@ ) 6
)
P‘MISB V74174 lees Fazqs k744a 9310
<,
&)
[a]
[~ 4
h.susb 03216 4O Y F93l6 bﬂfoz E74(74 S
&) @
v
- ® f@ S < 8
E7442 p1474 7404 }9316 )o316 Eez,;e E
T
S}
z
74157 % a157 157 74|
D7408|  pT408 Ezé’a 9322 54322*1 A
= S
50n. 33N
) Q! DD QD+ Q +DT D
- -w [ | w
T ol e lle e el elo
o o Q 0 o o o)
A NI EHE
m:“‘ + > > [ » - L [ »
7 g A +Or O O O +O1 O +O
g | w ] w - w
ey E'{qog o PR R A I A O
- g SISl S92 ]]8
- 6 R R R
' SN GNGECEGCECECGNGE
g4 9 S S 9 g 9 S
g dddddds
2] (12 N L) Lt} L)
© » O - gD

N
o~
O
@
o
o
o
o
S
<
@
o
<
008
(X}
oo
(X}
(X}
o0
(X
o0 x| |
(X} =
o0
o0 +
o0
.
e e ]
Ne e
(X
0 0Q
PP
(X ]
(X}
(X ]
(X )
[ X ]
(X}
(X}
See
00O

HOGOGOGO

LOCALLY OR THROUGH YOUR DISTRIBUTOR.
{P) ROMS MUST BE PURCHASED THROUGH

ALL COMPONENTS CAN BE PURCHASED
YOUR DISTRIBUTOR.

PAGE 21



PAGE 22

@AIL-373 4004
Mg 5
IN
—— gt
IN4OO 4
iNZoo4 > .
=~ | +SENSE v
% XS |, STRAP 330 |,
< 0 < '8
o —»— IN5230A
L1on 5.6k
—s.
() an4i23
— oK
Uk o) —/ox
< Mg +
8 - O en4es
g @ /s
g =
o : | — ¢
e & —B—IN4004
wx O o %
2 w3 S o (Domr By
2= [ ik 1w
O awvo griad
JIN R s> Qfat
- IOMF
s+ oln Y
8@ O TANT.
4
D
ai~ =l + ~ — + o\ I
4.7 llaw3 CAAN S >/ <
IV S0VO — @ e Al s B e B
BEAD O .18 5 36 270 100 470
68 1/2wL_] 12w
3 J
< O
3 ) N g
C -
S ap E
Fa




01-¢0L-WX

weibeiq ewsyss

anvd AU |
re+ ' 12 N1 _
4 ol |
\W |
&
2
v gL _
= =z 3
R v 12 _
= SlLg= =
- 451 F>= oaacr _
. = i i
AOSS+ % ﬂ—m_u g uvx _
s loog ¢ r—e g :
- H. ALy OF = H _
waany 1NGINC §OH n
———e— 1 &0 aal vous HIAIHO HOH ¥3dVHS 5 _
R ENGP] M dd st 80 371d HOH “
o Jis 3 _
70 _

1 %01 38V SH0151538

“ISIVS 14V OF WDIIY NOILAIADSId
ILTdW0Y 403 “WYHIVIQ I1LVIWIHIS NC NMOHS THY AING SINTYA
TONVAIIVAVD “4d SHIHIO TIV 4vi M NIVA TWWI230 ¥0L11VeY)
oy Ye'E 29%

e . 1031413S IS MYIHIO SSTINN
s I A0L] -6 Qgv0q 11NDMD TIUNI¥d STYIIGNI ———~—— -

Tj o h ] "NOLLISOJ ONI1¥H3d0 TYWHON NL-ST0INGD HIHLO TIY W1
ﬁ.@cz x.q [1%

,xszzzoszoummzzu;:a«x:au.&R#zo_m
SHIHIO TV INdNI @31¥DI QM 3LYE dTIMS ¥YN TIONAS 30ISOTIIISO
[} e NH ik aw ONVE-QIM ¥ HLIM S1SSYHO 01 Q3121 0N INIDJ WONS NaNYI '1
e+ NITLaIA

S INIWIANS vIW WH0SIAYM

“NOH1ESOd ONi 1y 340 TYWHON N1 ST10BINOD
H3HIO IV "WNWI XYW 1Y STOHINOS SSINLIHOIYE B 1SYHINOD
“INdNI TYNIIS ON “WALA JDNVOIdWI HOIH Y ONISN SISSYHD
@ 01 Q31¥JI ANl INIOd WONH4 QI¥NS VAW SV %01 + SIOYLIOA TV 2
) 1

17
“ZTHOH

‘¥ ABZT Lv QINIVINTYW 39VII0A 3NN

/

“ONLLI3S TONINOD QILYLJ0SSY i M A¥YA SIOYLI0A I
\ d3S INAS [ - ‘SIION
N A dd A9C <0 7 v —
' A2 3 2 B . - L
£l AJ v

=% AN 1uan R i QoK LEEs g j —

= R Ld 1] w11

nowwoo
118 501 -14]
14-2Y)
6-1d
01-9¥

|

ST 24y

TR

SVi8 0301IA
Dg

L
s eam 1
! 2 1008
{ Lo Ypozd  Aset
- I - —
K i —T— A \4
N - o 3 RANIE I
m ¥vds VO L LAl e 1N41N0 031 A Wy 0301 A ONZ dWY 03Q1A IST
1 I 1 NS 3 _ \ ad' a08 €0 [ 10
2e 1: 3 5
$-1d 8-1d B & .

PAGE 23



NOTES

This space is provided for personal notes

M/IOWAY MFG. CO.

A BALLY COMPANY



